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Applicant: MID OCEAN BRANDS B.V
Address: 7/F, Kings Tower, 111 King Lam Street, Cheung Sha Wan, Kowloon, Hong Kong

Report on the submitted samples said to be:

Sample Name : Wooden bird house
Material : MDF

Model . MO8532-40

Manufacturers o 112213

Country of origin : CHINA

Country of destination : Europe

Sample Receiving Date : Sep.10, 2018

Testing Period : Sep.10, 2018 to Sep.13, 2018
Test Requested :  Please refer to next page(s).
Test Method . Please refer to next page(s).
Test Result . Please refer to next page(s).

Approved b

Liulinwen, L%

Technical Director
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Test Requested: Conclusion

1. As specified by client, to determine the Lead compounds content in the submitted sample(s)

Pass
with reference to entry 63, Annex XVII of the REACH Regulation (EC) No 1907/2006.
2. For compliance with the European Standard on Safety of Toys:
-EN71-9:2005+A1:2007 —Formaldehyde Pass
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Test Results:
Test Result(s) of Pb:
Unit: mg/kg
Result(s
Test Item(s) Test Metho} MDL ©) Limit
Equipment 1-1
Refer to
.D.
Lead (Pb) EPA 3052:1996& i N 500
! EPA 6010C:2007

Conclusion [CP-OES / Pass /
Note: 1. MDL=Method Detection Limit

2. N.D.=Not Detected(less than method detection limit)
2. Test Result(s) of Formaldehyde(EN71-9:2005+A1:2007)

Unit: mg/kg
Result(s)
Test Item(s) Test Mgftigd/ MDL Limit
Equipment 1
Refer to
Formaldehyde EN717-3:1996 1 4 80
UV-Vis

Conclusion / / Pass /

Note: 1. MDL=Method Detection Limit
2. N.D.=Not Detected(less than method detection limit)
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Sample Description

‘ 1-1 ‘ Wood
Test Flow Chart
For Pb
Sample Preparation Weigh Sample > A(_nd digestion with
microwave/hotplate
DATA < ICP-OES < Filtration
The photo of the sample

AGC03190180901-001

AGC authenticate the photo on original report only
**% End of Report***
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